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[ . Sample Description ¥ f#iiA

Product Name

7= A PR

Li-ion Battery
BT b Al

Sample
Model

RS

LT10S2P

Manufacturer

& R

BRI S IR A R A W

Shenzhen Longting Technology Co., Ltd.

Address
Mok

4/F, East Block 78, Laiwu Hill, Dalang Road, Longhua New District, Shenzhen City
DRI SRR 2 LU ZRIX 78 4 B

Trade Mark
Loy

Shape
FEAR

Prismatic

247

Size Rt
(LXWXT)

(134.0X85.0
X60.0)mm

Nominal
Voltage

PRFRHLE

Rated
Capacity

AR

4400mAnh
158.4Wh

Limited Charge
Voltage

78 R PR A P s

42V

Standard
Charge
Current

PRUETE HL LR

Maximum
Continuous
Charge
Current

BRAFEIEH
R

2000mA

4400mAnh

End Charge
Current

SR E R

Cut-off
Voltage

JBCH AR Lk L TR

Standard
Discharge
Current

e T LR

2000mA

Maximum
Discharge
Current

BOKTB L LR

4400mAh

Cells Number

CEPLY 6

20PCS

Cell Model
HRE

ICR18650-22P

Receiving
Date

3 d=E

2015-12-09

Completing
Date

SERE

2015-12-23

II. Standard #x#E

Recommendations on the Transport of Dangerous Goods, Manual of Test and Criteria
(ST/SG/AC.10/11/Rev.5 Section 38.3/Amend.1 & ST/SG/AC.10/11/Rev.5 Section 38.3/Amend.2)

WA Tkttt h) 55 el g iE 1 e 2,58 38.3 75
(ST/SG/AC.10/11/Rev.5 Section 38.3/Amend.1 & ST/SG/AC.10/11/Rev.5 Section 38.3/Amend.2)

IMI. Test Item JRIHH

TA.
T.2.
T.3.
T.4.

XAltitude simulation = A5 4UL
Xl Thermal test i &%

X Vibration 2

XIShock it

XIExternal short circuit 4hiB% 4%
Xlimpact / [dCrush FE4rii/Hr s
XlOvercharge it 78 Hi

XIForced discharge 5 i H
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I C I Lithium Battery UN38.3 Test Report

IV. Test Method and Requirement Ji& /7y FIE 5K

Tests T.1 to T.5 shall be conducted in sequence on the same cell or battery. Tests T.6 and T.8 shall be
conducted using not otherwise tested cells or batteries. Test T.7 may be conducted using undamaged
batteries previously used in tests T.1 to T.5 for purposes of testing on cycled batteries.

JEVAH 1) e P 8l r b A RO AT 388 T.1 %2 T.5. 180 7.6 42 T.8 AT HEAT At ik o 1) vl s i i
N T DB IR e R i, 56 T.7 A T 2 T.5 Ja 5o Sk i it

Batteries of 1#~8# are full charged after one cycle;

Batteries of 9#~16# are full charged after fifty cycles;
Component cells of 17#~21# are 50% charged after one cycle;
Component cells of 22#~31# are full discharged after one cycle;
Component cells of 32#~41# are full discharged after fifty cycle;;
Test environment condition: ambient temperature: 15-25°C, ambient humidity: 40-70%
P 1#~8# 4 — XA AR A s

HLIH O#~16#4 50 RGN FARAS s

AL ATH~21#0 — AR5 50% 78 AR A5

RS 22#~31# ) — AR R 58 IO BARES s

YL 32#~41#) 50 YA 76 A TR AR s

I IAB 4 F: FRBEE: 15-25°C, HRBERSE: 40-70%

In order to quantify the mass loss, the following procedure is provided:
Mass loss (%) = (M1-M2)/M1 x 100
FUESUR I EAE, ATHIRLE 225
JFAE R (%)=(M1-M2)/M1x100

Where M1 is the mass before the test and M2 is the mass after the test. When mass loss does not
exceed the values in Table below, it shall be considered as "no mass loss".
f%’fﬁqﬂ: M1 2R RT BT, M2 2l 5 . WER e BUR A RIS EUE, N R
1R

Mass M of cell or battery Mass loss limit

P U B LV ) J JR AR BRAE
M<1g 0.5%
1g<M<75g 0.2%
M>75g 0.1%

Leakage means the visible escape of electrolyte or other material from a cell or battery or the loss of
material (except battery casing, handling devices or labels) from a cell or battery such that the loss of mass
exceeds the values in Table above.

B AR T LA B AR s AR M B s it e, SRS B i A TR k. O
Hibdbre, Wosdes . s , KRERERT BRI EIE.

In test T.1 to T.4, cells and batteries meet this requirement if there is no leakage, no venting, no
disassembly, no rupture and no fire and if the open circuit voltage of each test cell or battery after testing is
not less than 90% of its voltage immediately prior to this procedure. The requirement relating to voltage is
not applicable to test cells and batteries at fully discharged states.

FENNR T4 2 T.4 A2 2 s it . oA JeER ek K, IF BAE SRR it el f b AE
G R AN N T AR BEA T3 1056 i R 1) 90%.
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I C I Lithium Battery UN38.3 Test Report

T.1. Altitude simulation & EEEH

Test method MRy %
Batteries are stored at a pressure of 11.6 kPa or less for at least six hours at ambient temperature (20
+57C).
TRIG Lt B JBCE AR R 25 T o T 11.6 kPa IR (2025°C) N7 4R 7> 6 /N s
Requirement E3k

Batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no
fire and if the open circuit voltage of each test battery after testing is not less than 90% of its voltage
immediately prior to this procedure.

AU S e ol (s e CRERANTERE K, IF AR Bt AE R 56 5 R T i B s AN/ T LA
BATIX KB L ) 90%

T.2. Thermal test & BRI

Test method MR &

Batteries are to be stored for at least six hours at a test temperature equal to 72 + 2°C, followed by
storage for at least six hours at a test temperature equal to -40 £ 2°C. The maximum time interval
between test temperature extremes is 30 minutes. This procedure is to be repeated 10 times, after which all
test batteries are to be stored for 24 hours at ambient temperature (20 + 57C).

FEVCE AR S 55T 7222 C IS R AR AR /D 6 /NI, B TR RS0 % 45 T-40£2 C I &A1 N A7
JRA D 6 /NI o AN s A 1 R B IS R] (R Bk 30 3. bR P AT, JL5em 10 ik, H54
FTA RS R 7E PR BEILE (2045°C) N AFIR 24 /Nt
Requirement E3k

Batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no
fire and if the open circuit voltage of each test battery after testing is not less than 90% of its voltage
immediately prior to this procedure.

HIZIEIB R . ot oA JomERATCEE K, IF BRI AR 106 5 T % LS AN AN T LR
BEATIX KB i F A ) 90%

T.3. Vibration #&3h

Test method MR &

Batteries are firmly secured to the platform of the vibration machine without distorting the cells in such a
manner as to faithfully transmit the vibration. The vibration shall be a sinusoidal waveform with a logarithmic
sweep between 7 Hz and 200 Hz and back to 7 Hz traversed in 15 minutes. This cycle shall be repeated 12
times for a total of 3 hours for each of three mutually perpendicular mounting positions of the cell. One of the
directions of vibration must be perpendicular to the terminal face.

The logarithmic frequency sweep is as follows: from 7 Hz a peak acceleration of 1 gn is maintained until
18 Hz is reached. The amplitude is then maintained at 0.8 mm (1.6 mm total excursion) and the frequency
increased until a peak acceleration of 8 gn occurs (approximately 50 Hz). A peak acceleration of 8 gn is
then maintained until the frequency is increased to 200 Hz.

M R [ TR & G, EARIE AR, I ReAER T SE L R IR S . RSNV IELIEIE, X
FiAAE 7 Hz #1200 Hz 2 [0], F3RI2] 7 Hz, 1 XIEFRI T 15 23 8he 3X— PR RE200 =N HAH TR EL 1)
It 2207 A7 R — 7 [ BE S EAT 12 4K, RILNINT 3 /N o Horh—NRZ) T i) 0 250 5 i 11 9 1

XPEFITT 3 N7 Hz FHG, CREF 1 gn IECORINIEE, E AL R 18 Hz. AR5 HHRIE (R £741 0.8mm

CRAIH 1.6mm) , JESG ISR B 30 I B2 2 8 gn (BIFRZ1 50 Hz) o REUE(E INid B2 R K74 8 gn
ELRBRRT N 200 Hz.
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I C I Lithium Battery UN38.3 Test Report

Requirement E>k

Batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no
fire and if the open circuit voltage of each test battery after testing is not less than 90% of its voltage
immediately prior to this procedure.

AU E . G e R, CREAICE K, IF HAR NI it AR08 J5 1) B A /N T304
BEAT X — 50 1 LS 1) 90%

T.4. Shock

Test method MR

Batteries are secured to the testing machine by means of a rigid mount which will support all mounting
surfaces of each test battery. Each battery is subjected to a half-sine shock of peak acceleration of 150 gn
and pulse duration of 6 milliseconds. Each battery is subjected to three shocks in the positive direction
followed by three shocks in the negative direction of three mutually perpendicular mounting positions of the
battery for a total of 18 shocks.

IR B T M S B B ] e B b, SRS R A A A R AT et . RS F Tl i 48 2 0
B NI E 150 gn FKHRFLEI 1] 6 ms [ IE G2 mhh o REAS IB 2R = A BAH 3 B 1) YR 28 07 A (R 1E 7
252 = Rili, FEAETEROT ME % = kity, BIL4s2 18 kitili.
Requirement E>k

Batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no
fire and if the open circuit voltage of each test battery after testing is not less than 90% of its voltage
immediately prior to this procedure.

AU E I G e R, CRERICE K, IF HAR NI it AR50 J5 1) i A /N T- 3448
BEAT X — 50 1 L 1) 90%

T.5. External short circuit #M54E5%

Test method MR

Batteries to be tested are temperature stabilized so that its external case temperature reaches 55 *+ 2
‘C and then the battery are subjected to a short circuit condition with a total external resistance of less than
0.1 ohm at 55 & 2°C. This short circuit condition is continued for at least one hour after the battery external
case temperature has returned to 55 + 2°C. The battery is observed for a further six hours for the test to
be concluded.

TR H AR R LT O R AR, AT AN e IR B 5542°C, AR JEAf HL AR 55+2°C R 4% Ak
HIBH /N T 0.1Q R 4 o B MR B vpib Ab el FE 0] 3] 5542°C G 4k 4L 4 /b 1 /N o 156 FRIB oM 5¢
CIRANIN R
Requirement E>k

Batteries meet this requirement if their external temperature does not exceed 170°C and there is no
disassembly, no rupture and no fire within six hours after test.

Rt AhFeill AN 170°C, JF HAERIG I FE h Koulle i 6 /N AR, o, ol K.
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I C I Lithium Battery UN38.3 Test Report

T.6. Impact / Crush E4rrdi/Fr Ik

Test method — Impact (applicable to cylindrical cells not less than 18.0 mm in diameter)
W78 — Erbd GEN T EHARKTAET 18.0 =K LA B BIAETE fit)

The sample cell or component cell is to be placed on a flat smooth surface. A 15.8 mm £ 0.1mm
diameter, at least 6 cm long, or the longest dimension of the cell, whichever is greater, Type 316 stainless
steel bar is to be placed across the centre of the sample. A 9.1 kg £ 0.1 kg mass is to be dropped from a

height of 61 + 2.5 cm at the intersection of the bar and sample in a controlled manner using a near
frictionless, vertical sliding track or channel with minimal drag on the falling mass. The vertical track or

Channel used to guide the falling mass shall be oriented 90 degrees from the horizontal supporting
surface. The test sample is to be impacted with its longitudinal axis parallel to the flat surface and
perpendicular to the longitudinal axis of the 15.8 mm + 0.1mm diameter curved surface lying across the
centre of the test sample. Each sample is to be subjected to only a single impact.

A R I RV 2 AP DI R e — R 316 TUANRANEE R I/E R Dy, AW B EAT 15.8 22K +0.1
ek, KR 6 MUK, sihiilm MM RS, B FZ K. 8 9.1 T 5201 TN 61£2.5 I
oK i B v BVEN R AR A S, S — AN LT BT EEHR IR« R AR B R /) PR 3 EEL PP 0 3 o A%
il o

T FPTE ST T 5 SIS AR TR 90 vk Ko el aee, VBN TR I AT IR
BOBAE AT D K AR 15.840.1 22K 5 iR R E B, &l R — i,

Test method — Crush (applicable to prismatic, pouch, coin/button cells and cylindrical cells less than 18.0
mm in diameter)

WA — HFE GEM THRIE, 48, Mim/dadn b R Bl 520 T 18.0 =26
A component cell is to be crushed between two flat surfaces. The crushing is to be gradual with a

speed of approximately 1.5 cm/s at the first point of contact. The crushing is to be continued until the first of
the three options below is reached.

(a) The applied force reaches 13 kN + 0.78 kN;
(b) The voltage of the cell drops by at least 100 mV; or
(c) The cell is deformed by 50% or more of its original thickness.

Once the maximum pressure has been obtained, the voltage drops by 100 mV or more, or the cell is
deformed by at least 50% of its original thickness, the pressure shall be released.

A prismatic or pouch cell shall be crushed by applying the force to the widest side.

Each component cell is to be subjected to one crush only. The test sample shall be observed for a
further 6 h. The test shall be conducted using component cells that have not previously been subjected to
other tests.

H4 HLCSTBAE IS TR - 55 s D) BEB N OR, 7038 — /Nl nd BRI K200 1.5 em/s. #f R 4F

SR, BB =R —

(@)t n ) J) &k 3 13 kN £ 0.78 kN;

(b)FLS AL RS /> 100mV; 8L

(C) HELES AR i 4R S P2 (1) 0% B 22

— HIRFR ). W TR 100mV 808 22, s IRAR /a8 R FER 50%, RIAT#ER &)

AT T B A 2 Rt 200 M B B P 1T e s

BRI — IR B RS . IRFE 2R S 52 6 /NI o SRS 20T FH -2 A1 AR st LAt iR 56 1 L e 1A T
Requirement E>k

Component cells meet this requirement if their external temperature does not exceed 170°C and there
is no disassembly and no fire within six hours after the test.

RSP Feill AR 170°C, JF HAE RS FE o Sl 6 /N I GARAE,  JolkE k.
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I C I Lithium Battery UN38.3 Test Report

T.7. Overcharge T 75

Test method JHRT5E

The charge current is twice the manufacturer's recommended maximum continuous charge current.
The minimum voltage of the test shall be as follows:

(a) When the manufacturer's recommended charge voltage is not more than 18V, the minimum voltage
of the test is the lesser of two times the maximum charge voltage of the battery or 22V.

Tests are to be conducted at ambient temperature. The duration of the test shall be 24 hours.
78 LR A 6 7 DU B KRR A8 FE LR I M 1 o ISR R B /N S R

(@) il U 78 H H R AN KT 18 AR, 16 1R85z /N H s VA P vt 20 K 7 H H R PR £ B 22 AR
B ENE o W ARSI T N AT . AT I RIS TR N Ry 24 /I
Requirement E3k

Batteries meet this requirement if there is no disassembly and no fire during the test and within seven
days after the test.

L AE B A R R AR S 7 RN TG, TolE K.

T.8. Forced discharge 375 &,

Test method MR &

Each component cell is forced discharged at ambient temperature by connecting it in series with a 12V
D.C. power supply at an initial current equal to the maximum discharge current specified by the
manufacturer.

The specified discharge current is to be obtained by connecting a resistive load of the appropriate size
and rating in series with the test cell. Each cell is forced discharged for a time interval (in hours) equal to its
rated capacity divided by the initial test current (in ampere).

BN FUAEFSEIRLE 12V B L FRE R IR/ R R P A5 T T 1 5 IR e R F LR R A T ik
JEHL o

R A 224 DR /) PR PR BEL A7 280 A DR DA 75 BRI /N PR T F PR o AR RS RSO B I ) CBRA o b 45
TR IS 25 R ORI AR r F R (R AD
Requirement E3k

Component cells meet this requirement if there is no disassembly and no fire during the test and within
seven days after the test.

RS EBE RE Th AR R S 7 RN TG, TolE K.
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I C I Lithium Battery UN38.3 Test Report

V. Test Procedure JUiRKFE

Marking
BRI i

y

Pretreatment
ThiAb

v v v

Samples of Ff/if Samples of F£i Samples of Ff/if Samples of i
1H#~4# OH~12# 17#~21# 5#~8# 13#~16# 22#~41#

I

Altitude simulation
e 2B AU

!

Thermal test
1 TRES

v v \4 v

Vibration Impact / Crush Overcharge Forced discharge

Pzl FIP A R Al

A4
Shock

ki

A\ 4

External short circuit
iR

\ 4

Finished test
%’E‘Hﬂlﬂﬁ@
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I C I Lithium Battery UN38.3 Test Report

VI. Main Test Apparatus FEEMR{L3E

Calibration Date
/Due Date
B H #/2H H

Rechargeable battery test 2015. 08. 25
system CTS-20V/10A-GGS
75 HL MBI IR R 4 2016.08-24

Vacuum chamber (for battery 2015. 08. 25
test) GX-3020-Z
FLHL U A 2016.08. 24

Temperature circulation 2015. 08. 25
chamber BE-TH-150M8-4

i G B 2016. 08. 24
Vibration test instrument 2015. 08. 25

e ES-3-150
IR 8 2016. 08. 24

Serial No. Name of Equipment Model

WERS BWEAR Ltk

Shock test instrument 2015. 08. 25
PRI A 2016. 08. 24

Battery short circuit test 2015. 08. 25
instrument BE-1000W

Lt i A 2016. 08. 24
Impact test instrument 2015. 08. 25

. BE-5066
RS 2016. 08. 24

Crush test instrument BE-6045T 2015. 08. 25
B Hs M A 2016. 08. 24

DC regulated power supply 2015. 08. 25
. . PSW 80-27
JER/ Y ANEE 2016. 08. 24

Battery anti-explosion 2015. 08. 25
chamber

FH I S R A 2016. 08. 24

Electronic Balance PTT-A+300 2015. 08. 25
IR 2016. 08. 24
Digital Multimeter 2015. 08. 25

HEYINIES 2016. 08. 24

Data acquisition unit 249704 2015. 08. 25
BRI 2016. 08. 24
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I C I Lithium Battery UN38.3 Test Report

VII. Test Data WiAXEHE

T.1. Altitude simulation & E

Pre-test 1A% i After test i)
Mass | Voltage after

The state Voltag loss test/Voltage S
. tatus
of cells Mass | Voltage | Mass e o pre-test X%
JREAR

R RS TR | RE | ORE | retest BB |

(9) (V) (9) V) (%) HiI L (%)

Full charged 965.320 | 4151 | 965.280 | 41.48 0.00 99.9 Pass 4t
afgrcfe”e 967.310 | 41.52 | 967.280 | 41.49 0.00 99.9 Pass &%
CKIEERIE 965.420 | 4154 | 965.390 | 41.51 0.00 99.9 Pass 4t
iR 964.310 | 4154 | 964.290 | 41.51 0.00 99.9 Pass &4
Full charged 963.620 | 4153 | 963.590 | 41.50 0.00 99.9 Pass 4t
agjélzgy 965.780 | 41.54 | 965.760 | 41.52 0.00 100.0 Pass &%
50 yciasfs | 11# | 968.200 | 41.53 | 968.270 | 41.49 0.00 99.9 Pass 44
WHWRE | 124 | 967.730 | 4153 | 967.700 | 41.50 0.00 99.9 Pass £

Notes yB: Atmospheric pressure A< JE3#:1.013 X 10°Pa, Ambient temperature IR i 23.2°C
After the test, there is no leakage, no venting, no disassembly, no rupture and no fire.

MARJE, ARBIE . R R REZRAARE K .

T.2. Thermal test ¥ iRK
Pre-test X% 1l After test % 5
Mass | Voltage after

The state Volta | test/Voltage
of cells : Mass | Voltage | Mass o 9 0SS ro-test L1 Status
B = otk | B - 4L
RIS SRR R ORE g | P | R S
(9) V) (9) V) 0 I HEL T (%)

Ful charged | 1# | 965.280 | 41.48 | 965.180 | 41.20 0.01 99.3 Pass &%
aftc";lrcfe”e 2# | 967.280 | 41.49 | 967.190 | 41.21 0.01 99.3 Pass &%
kR | 3% | 965.390 | 4151 | 965300 | 41.24 0.01 99.3 Pass &%
RS | 44 | 964200 | 4151 | 964.210 | 41.23 0.01 99.3 Pass &%
Full charged | 9% | 963590 | 4150 | 963480 | 41.22 0.01 99.3 Pass &%
aﬁerlf'fty 10# | 965.760 | 4152 | 965.670 | 41.24 0.01 99.3 Pass &%
cycles
50 WEsRs | 11# | 968.270 | 41.49 | 968.180 | 41.21 0.01 99.3 Pass &%
WHRE | 124 | 967700 | 4150 | 967.610 | 41.23 0.01 99.3 Pass &%

Notes JB: Atmospheric pressure A JE3#:1.013 X 10°Pa, Ambient temperature IR ¥ 23.0°C
After the test, there is no leakage, no venting, no disassembly, no rupture and no fire.

MARSE, ARBIE . R R RBERAARE K.
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I C I Lithium Battery UN38.3 Test Report

T.3. Vibration #&3h

Pre-test X%l After test % 5
Mass | Voltage after

The state Voltag loss test/Voltage S
) tatus
of cells Mass | Voltage | Mass e e | Prestest X5

Bt | 5| mE | WE | R | e | R

@ | W | @ | y | B | ke

Full charged 965.180 | 41.20 | 965.160 | 41.17 0.00 99.9 Pass &%
afg;rcfe”e 967.190 | 4121 | 967.170 | 41.18 0.00 99.9 Pass &%
CKIEERE 965.300 | 41.24 | 965.280 | 41.21 0.00 99.9 Pass 4
iR 964.210 | 41.23 | 964.200 | 41.21 0.00 100.0 Pass &t
Full charged 963.480 | 41.22 | 963.460 | 41.21 0.00 100.0 Pass 44
a:;t;crggy 965.670 | 41.24 | 965.640 | 41.22 0.00 100.0 Pass 44
50 V(EFR S | 11#% | 968.180 | 41.21 | 968.160 | 41.20 0.00 100.0 Pass 44

WHRE | 104 | 967610 | 4123 | 967.600 | 41.21 0.00 100.0 Pass &k

Notes B Atmospheric pressure K< 5#:1.013 X 10°Pa, Ambient temperature PRI /i1 22.9°C
After the test, there is no leakage, no venting, no disassembly, no rupture and no fire.

MWal)n, HBARB . AR R, REBERAAE K.

T.4. Shock

Pre-test {4 i After test X% 5 M Voltage after
ass
The state Volta | test/Voltage
of cells - | Mass | Voltage | Mass o g - ;jj% oro-tost LAk S;tftus
B | BE | ORE | e | TR TR | SR
(9) V) (9) V) (%) i LS (%)

Full charged 965.160 | 41.17 | 965.160 | 41.17 0.00 100.0 Pass £
aftc";lrcfe”e 967.170 | 41.18 | 967.160 | 41.18 0.00 100.0 Pass &%
AR 965280 | 41.21 | 965270 | 41.21 0.00 100.0 Pass 2%
RS 964.200 | 41.21 | 964.200 | 41.21 0.00 100.0 Pass 1%
Full charged 963.460 | 4121 | 963.460 | 41.21 0.00 100.0 Pass £
agsélzfsty 965.640 | 41.22 | 965.630 | 41.21 0.00 100.0 Pass 4t
50 Esk s | 11# | 968.160 | 4120 | 968.160 | 41.20 0.00 100.0 Pass £
WHRE | 124 | 967.600 | 4121 | 967.600 | 41.20 0.00 100.0 Pass £

Notes ¥ Atmospheric pressure A% 5#:1.013 X 10°Pa, Ambient temperature IR i 23.7°C
After the test, there is no leakage, no venting, no disassembly, no rupture and no fire.

MG, ARSI R R REERAARE K .
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I C I Lithium Battery UN38.3 Test Report

T.5. External short circuit #5856 %

The state of cells No. External Peak temperature(C) Status
FEARAS i F It 3 T e v U P2 (°C ) gk

1# 55.2 Pass &%

Full charged after one o# 553 Pass &%
cycle
— UAEFR JE W HIRAS 3# 55.2 Pass &%

4# 55.2 Pass 1%

o# 55.3 Pass &%

Full charged after fifty 5592 Pass &¥%
cycles

50 YRR G ik HUR 2 11# 55.3 Pass &%

12# 55.4 Pass &%

Notes ¥EB: Atmospheric pressure A% 5:1.013 X 10°Pa, Ambient temperature B /i 23.5°C
There is no disassembly, no rupture and no fire within six hours after test.

HLAE U 6 /IR IR RAIH, ARG K

T.6. Impact E#rds
The state of cells No. External Peak temperature(C) Status
FE SRS TS FL b 3 T e e Ui P2 (°C) B
17# 83.6 Pass &%
50% charged after 18# 86.8 Pass &%
4?}&%;:}?;';/0 -~ 194 85.7 Pass 1%
KA 20# 85.8 Pass &%
21# 88.4 Pass &%

Notes JB: Atmospheric pressure A JE3#:1.013 X 10°Pa, Ambient temperature IR 24.2°C
There is no disassembly, no rupture and no fire within six hours after test.

HIHLAEDIR R 6 /NN ORI Ak Kk

T.7. Overcharge 7 #

The state of cells

PR

Full charged after one cycle
— B e IR A
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I C I Lithium Battery UN38.3 Test Report

13# Pass &%

Full charged after fifty cycles 14# Pass & 1%
50 UGN JE i RS 154 Pass 2%

16# Pass &%

Notes ¥ #: Atmospheric pressure A 51:1.013 X 10°Pa, Ambient temperature ¥R i 23.9°C
There is no disassembly and no fire during the test and within seven days after the test.

R AP AT 7 RN RMRE, R K.

T.8. Forced discharge &I

The state of cells No. Status
FEARAS G5 ERPN

22# Pass 1%

23# Pass &%

24# Pass &%

25# Pass &%

Full discharged after one cycle 26# Pass &k
— A e T R o7H# Pass &1

28# Pass &%
29# Pass &%
30# Pass &%
31# Pass &%
32# Pass &%
33# Pass &%
34# Pass &%
35# Pass &k

Full discharged after fifty cycles 36# Pass &k

50 MEIR SE AR 374 Pass &%
38# Pass &k
39# Pass &k
40# Pass &%
41# Pass &%

Notes ¥:#: Atmospheric pressure A< 5#:1.013 X 10°Pa, Ambient temperature ¥R i 23.6°C
There is no disassembly and no fire during the test and within seven days after the test.

RS AR AT 7 RN RIEE, R K.
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VII. Conclusion it

Lithium Battery UN38.3 Test Report

No. Test item

%S AT H

Sample number

G

Test reference

WiAS%

Conclusion
it

Altitude simulation
e AU

Thermal test

MRS

Vibration

ERE)

Shock
ih

External short
circuit

Bl e

UN Manual of Test and Criteria,
part III, subsection 38.3.4.1

UN S50 FFRAET i, SR TR 43, 56
38.341 7

Pass

i

UN Manual of Test and Criteria,
part III, subsection 38.3.4.2

UN 58 FIbRUETF 0, ST 4, 56
38.3.4.2 7

Pass

%

UN Manual of Test and Criteria,
part III, subsection 38.3.4.3

UN S50 FbRUETF 0, ST 4, 56
38.3.4.3 7

Pass

i

UN Manual of Test and Criteria,
part III, subsection 38.3.4.4

UN S50 FIbRUETF 0, S TR 4, 56
38.3.4.4 7%

Pass

i

UN Manual of Test and Criteria,
part III, subsection 38.3.4.5

UN S50 AR HE T, ST 40, 56
38.3.45 7

Pass

Gy

Impact/Crush
EEC7/ MR/ YN

17#~21#

UN Manual of Test and Criteria,
part III, subsection 38.3.4.6

UN S50 A AE T, ST 40, 56
38.3.4.6 7

Pass

i

Overcharge

TR

5#~8#;
13#~16#

UN Manual of Test and Criteria,
part III, subsection 38.3.4.7

UN S50 A AE T, ST 40, 56
38.3.4.7

Pass

i

Forced discharge

g} Gl

22#~4A1#

UN Manual of Test and Criteria,
part III, subsection 38.3.4.8

UN 58 RbRAET T, S5 T 40, 26
38.3.4.8 7

Pass

ik

The submitted samples were complied with the stated requirements of UN manual of test and criteria,

part III, subsection 38.3

2R, FRATHIINARE S FF S UNS8.3 2k, AL I8 A 5% .
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I C I Lithium Battery UN38.3 Test Report

IX. Photo of The Sample B A

Model #-5: LT10S2P
8_5'.

50
1

+ Li-ion Battery
Mode!: LT10S2P
10ICF 18/65-2
36V 4400mAh 158.4Wh
Batteries:built-in SamSung import batteries
Shenzhen Longting Technology Co., LTD.
= Made in china
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“
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Photo 3 Internal Cell L
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Photo 4 Internal Cell P&EHE:

Page 16 of 18 16 1L 18 Uit

Report No. ##454%*5: TCT160301B016
Hotline: 400-6611-140  Tel: 86-755- 27673339  Fax: 86-755-27673332  http://www.tct-lab.com




Lithium Battery UN38.3 Test Report

ST . i
0 Ob 0S 09 0. 08 0600LOL 02

Photo 5 Protection board f54-#%
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Photo 6 Protection board {544k

******End Of Report T&%%ﬂi******
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EEFI

Important Notice

1. The test report is invalid without the official stamp of TCT.
ARG TCT 2 5 LK.

2. Nobody is allowed to photocopy or partly photocopy this test report without written permission of
TCT.

A2 TCT iR, A3 =M i 7 1 2 AR 45
3. The test report is invalid without the signatures of Ratifier, Reviewer and Testing engineer.
AARE B TEHAEN . RN KR AL TR

4. The report is invalid when anything of following happens — illegal transfer, reproduce,
embezzlement, imposture, modification or tampering in any media form.

MAFAL Sl BH B e SRR EEATE B s 08
5. Objections to the test report must be submitted to TCT within 15 days.
SR A G BRI 2 FE 15 RN A A R $E .
6. The test report is valid for the tested samples only.
AR A AOR IAE A R
7. The Chinese contents in this report are only for reference.

AR R NS

Shenzhen TCT Testing Technology Co., Ltd. PRI T A A I AT R 7]

1F, Building 1, Yibaolai Industrial Park, Qiaotou Village, Fuyong Town, Baoan District, Shenzhen,
Guangdong, China. [ ZR A RYITH 5 2 X AR KM SkAZ 5k Tk 1 #k 1 8%
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